
 

 

Barr Engineering Co. 

4300 MarketPointe Drive 

Suite 200 

Minneapolis, MN 55435 

WTP4 Pre-Feasibility Study 

Northeast Well Field Expansion Planning 

Prepared for 

City of Blaine, MN 

April 8, 2016 

 

 

 

 

 

 



 

 

P:\Mpls\23 MN\02\23021037 Blaine-Northeast Well Field\WorkFiles\CIP\WTP4\Report\Final WTP4 Pre-Feasibility Study 2016-04-08.docx 

 i  

 

   

WTP4 Pre-Feasibility Study 

April 8, 2016 

Contents 

1.0 Introduction .........................................................................................................................................................................1 

2.0 Water Quality and Treatment Needs .........................................................................................................................2 
[...]
The total depth of the filter must provide the necessary driving head to push the water through the filters 

by gravity. The total driving head is measured as the distance from the operating water level in the filter 

to the filter effluent pipe elevation. Total driving head can also be calculated as the clean bed headloss 

through the filters plus the operational headloss. The measured total driving head must be greater than 

the calculated total driving head for the filter hydraulics to work properly. The calculated total driving 

head was determined as follows: 

 Clean bed headloss through the filter media and piping (headloss values are typical per FTDH. 

Actual values will be determined during piloting and design using media characteristics) 

o Anthracite headloss: 12 inches 

o Greensand headloss: 24 inches 

o Filter flow-control valve: 12 inches 

o Filter piping: 6 inches 

o Total headloss through media and piping: 4.5 feet 



 

 

 

 17  

 

 Assumed operational headloss (typical operational headloss is 8-10 feet. Greater values result in 

media compaction, while lesser values result in shorter filter run times) 

o Operational headloss: 8 feet 

 Total driving head required: 4.5 + 8 = 12.5 feet 

The actual total driving head can be determined by summing the physical dimensions of the filter 

components. The following shows the determination of the actual total driving head. 

 Spacing from bottom of underdrain to filter effluent pipe: 4 feet 

 Underdrain thickness: 9 inches 

 Greensand thickness: 18 inches 

 Anthracite thickness: 12 inches 

 Water depth above media: 6 feet 

 Total driving head is the sum of the above depths: 13.25 feet 

Assuming a 2-foot freeboard above the filter operating water level, the total filter box depth will be 

15.25 feet. 

4.2 Clear Well Size 

Clear well volume is typically sized in conjunction with the distribution system storage requirements. 

Sizing is based off of peak demands and minimum fire flow needs. In the case of Blaine, the City has 

existing distribution system storage that meets the requirements of demand and fire flow. The second 

method for determining clear well sizing is based on disinfection requirements. Typical contact time for 

disinfection is 30 minutes, which has been assumed in this report for planning purposes.  Other factors 

such as pH, temperature, and the presence of other reactive constituents must ultimately be considered 

when determining the design contact time. The effective contact time is a function of the time it takes for 

90% of the water to pass through the unit. This time is designated as the t10 time. United States 

Environmental Protection Agency (EPA) established criteria for determining the t10 time by use of baffling 

factors (Baruth, 2005). It was assumed that average baffling conditions could be achieved by designing 

intra-basin baffles and an outlet weir. Using the baffling factor for average baffling of 0.5 and a desired 

effective contact time (t10) of 30 minutes, the hydraulic detention time can be determined by dividing t10 

by the baffling factor. This equates to a detention time of 60 minutes. At the peak flow of 6,000 gpm, the 

required clear well volume is 360,000 gallons. 

4.3 Pump Size 

Discussions with City staff have led to a decision to utilize high-service pumping to feed the distribution 

system whether gravity or pressure filters are constructed. High-service pumping would reduce the 

horsepower requirement for the well pumps, which would result in improved well pump operation and 

maintenance. High-service pumps will be sized to provide flowrates that meet the demand and pressure 

of the distribution system. 



 

 

 

 18  

 

It was assumed for this report that backwash would be supplied by a pump. Approximate sizing for a 

backwash pump was determined by considering the flow and head required to result in a 50% media bed 

expansion. It is recommended by 10 State Standards to size a backwash pump for 15 gpm/ft
2
. Each filter 

measures 500 ft
2
 in filter area, which results in a required design backwash flow of 7,500 gpm. Headloss in 

the backwash system would need to be evaluated during design, but for the purpose of this report, an 

assumed total headloss of 30 to 40 feet was used to determine a horsepower range. The flow and 

assumed headloss results in a break horsepower range of 56 to 75 hp. Assuming a pump and motor 

efficiency of 80%, the motor horsepower range would be 70 to 100 hp. The pumping requirements could 

be less, depending on the type of backwashing that is selected, and will be determined in the detailed 

design. 

4.4 Media 

The media was assumed to be conventional dual media consisting of greensand and anthracite. This 

assumption provides a conservative estimate of the building footprint. Media depths and characteristics 

are based on recommendations from 10 State Standards and are as follows: 

 Total media depth greater than 24 inches and no more than 30 inches. Typical media depth is 

30 inches. 

 Minimum of 12 inches of media with an effective size no greater than 0.45 mm to 0.55 mm. 

Based on these standards, media depths of 18 inches of greensand and 12 inches of anthracite are 

assumed for design.  

The physical properties of the media would follow the recommendations set forth in 10 State Standards. 

The media properties are presented below. 

 Anthracite media 

o Effective size: 0.8 mm to 1.2 mm 

o Uniformity coefficient: less than 1.7 

o Specific gravity: greater than 1.4 

 Greensand media (based on manufacturer information; Inversand, 2016) 

o Effective size: 0.3 mm to 0.35 mm  

o Uniformity coefficient: less than 1.6 

o Specific gravity: greater than 2.4 

4.5 Plant Layout 

The plant layout must also take into account the following space requirements: 

 Access to equipment 

 Control room, lab, restroom 

 Fluoride system room 

 Disinfection system room 



 

 

 

 19  

 

o Assumed to be onsite sodium hypochlorite generation 

 Sodium permanganate storage and feed system 

 One gravity filter with four cells 

 Exterior clear well below grade 

 Lamella clarifier system with sludge storage 

 High-service pump room 

 Electrical/mechanical Room 

The current layout proposes a building footprint of approximately 20,000 ft
2
 (205 feet x 96 feet). The 

preliminary plant layout is provided as Figure 4-1 and is included with this report.  

4.6 Site Layout 

WTP4 is assumed to be on the City-owned water tower parcel, and will be between existing Well No. 18 

and future Well No. 19. The WTP will be accessible from Lexington Avenue N. Wells No. 18-22 will deliver 

raw water to the plant, and the plant will use high-service pumping from the clear well to deliver water to 

the distribution system and the adjacent elevated tower.  

Specific site plans were not included in this pre-feasibility study, but the general footprint of future WTP4 

is shown on Figure 4-2, along with the future wells and raw water mains for infrastructure planning 

purposes. 

  



 

 

 

 20  

 

5.0 Capital Planning 

A cost estimate was created to provide a budgetary amount for the design and construction of WTP4. The 

cost estimates for the pre-feasibility design are considered a Class 5 estimate, as described by the 

Association for the Advancement of Cost Engineering International (AACE), Cost Estimate Classification 

System with an expected accuracy range of -20% to -50% (low) and +30% to +100% (high) (AACE, 2005). 

A more detailed analysis of the equipment and design will need to be completed to update the cost 

estimate and refine the accuracy. 

A combination of the following resources was used for the project cost estimate: 

 Cost Estimating Manual for Water Treatment Facilities (McGivney, et al., 2008) 

 Estimates from similar projects 

 Engineering judgment 

 Discussions with water treatment equipment vendors 

5.1 Base Plant Cost 

The base plant cost includes the following items: 

 Gravity filter structure 

 Dual-filter media  

 Filter backwash pump 

 Water wash with air scour 

 Lamella clarifier system (backwash recovery) 

 Backwash recovery sludge storage tank 

 Clear water storage, below grade, outside of the building (clear well) 

 High-service pumping 

 Disinfection chemical feed (onsite sodium hypochlorite generation) 

o Water softener 

o Brine storage tank 

o Brine metering pumps 

o Hypochlorite generator 

o Sodium hypochlorite storage tanks 

o Sodium hypochlorite meeting feed pumps 

o Hydrogen exhaust fan  

 Fluoride chemical feed  

 Admin, lab, maintenance  

 Sodium permanganate chemical feed 

 Miscellaneous piping and valves 

 Backup generator 

 Building construction 

 Sitework 



 

 

 

 21  

 

The total estimated project cost for the base plant is $21.9 million. The detailed estimate is summarized in 

Table 5-1. 

Table 5-1 Base Plant Pre-Feasibility Cost Estimate 

 Process Item Quantity Cost Per Item Total Cost 

1 Gravity Filter Structure1 1 $2,434,000 $2,434,000 

2 Dual-Filter Media2 1 $114,000 $114,000 

3 Filter Backwash Pump3 1 $272,000 $272,000 

4 Wash Water with Air Scour 1 $367,000 $367,000 

5 Backwash Recovery Sludge Storage Tank4 1 $87,000 $87,000 

6 Clear Water Storage (Clearwell)5 1 $492,000 $492,000 

7 High-Service Pumping 1 $358,000 $358,000 

8 Admin, Lab, Maintenance  1 $238,000 $238,000 

9 Onsite Hypochlorite Generation7 1 $421,000 $421,000 

10 Fluoride Chemical Feed 1 $19,000 $19,000 

11 Sodium Permanganate Chemical Feed6  1 $19,000 $19,000 

12 Lamella Clarifier Backwash Recovery System7 1 $174,000 $174,000 

13 Backup Generator 1 $250,000 $250,000 

14 Misc. Piping and Valves (50% of equipment cost) 1 $2,495,000 $2,495,000 

15 Building Construction  19,700 $250 $4,930,000 

     

 Subtotal Process Item Costs $13,100,000 

 Yard Piping 10% $1,400,000 

 Site Work Landscaping 5% $700,000 

 Site Electrical & Controls 20% $2,700,000 

 Total Construction Cost 
$17,900,000 

 Engineering, Legal & Administrative 22% $4,000,000 

 Total Project Cost $21,900,000 
1 Four cells, one filter unit 

2 Base plant assumes dual media 

3 Each filter cell uses same backwash pump 

4 One tank for sludge storage 

5 Below ground clear well 

6 Estimate from similar project 

7 Based on vendor budgetary quotes 

 

  



 

 

 

 22  

 

6.0 Summary and Conclusions 

This pre-feasibility report presents a preliminary design basis and cost estimate for a gravity filtration 

plant with a 6,000-gpm capacity. A budget of $21.9M and a footprint as shown on Figure 4-1 can be used 

for preliminary budgeting and infrastructure planning. The construction cost per volume (excluding 

engineering, legal, and administrative costs) is estimated to be approximately $3k/gpm. This is consistent 

with inflation-adjusted costs of similarly sized gravity filtration plants built recently in the metro area, 

which ranged from $2.4k/gpm to $3.0k/gpm. Recently, construction costs have been increasing with 

higher bids from contractors and should be considered when planning the budget. Another item which 

may impact the construction cost is the type of soil at the site. If soil borings show poor soils at the site, 

construction costs may increase if soil corrections or other design modifications are necessary to address 

the site conditions.   

The following are key design decisions that will affect the design and cost of the plant: 

1. Filter and media type, and filtration rate 

2. Disinfection system type 

3. Oxidant chemical feed approach 

4. Backwash recovery  

5. Clear well design 

6. Administrative facilities 

When the future water supply wells are completed, further water quality analysis and pilot testing is 

recommended to determine the media performance and design criteria, and then to select the most cost-

effective media option for WTP4. This data should be incorporated into a feasibility study that will guide 

plant design. 

A draft schedule for WTP4 planning, design, and construction is included in Appendix A for reference.  

  



 

 

 

 23  

 

7.0 Next steps  

The following steps are recommended to continue planning for WTP4. These items are ordered in 

sequence of completion. 

1. Complete water quality analysis from the new wells, including confirmatory testing for cyanide at 

Well 18. 

 

2. Complete a pilot study of the proposed filtration system once new wells are online. 

a. We would recommend piloting dual media with anthracite and greensand and up to two 

other different media types. 

b. Evaluate backwash rates for each media type. 

c. Evaluate chemical feed requirements. 

 

3. Complete a full feasibility study for WTP4. 

a. Include piloting data.  

b. Confirm prior decisions made for gravity filters with dual-media, high-service pumping, 

onsite chlorine generation, and the use of Lamella clarifiers for backwash.  

 

4. Authorize and complete the design and construction of Water Treatment Plant No. 4. 

 

  



 

 

 

 24  

 

8.0 References 

AACE International, 2005. Cost Estimate Classification System – As Applied in Engineering, Procurement, 

and Construction for the Process Industries, 2005, p. 1 – 9. 

American Water Works Association, 2015. Iron and Manganese Removal Handbook, 2
nd

 ed. 

Baruth, E., 2005. Water Treatment Plant Design, 4
th

 ed. 

Beverly, R., 2012. Filter Design and Troubleshooting Handbook. 

Edzwald, J., 2011. Water Quality and Treatment: A Handbook on Drinking Water, 6
th

 ed. 

Great Lakes-Upper Mississippi River Board of State and Provincial Public Health and Environmental 

Managers, 2012. Recommended Standards for Water Works (“10 States Standards”). 

Inversand Company, 2016. Greensand Plus Technical Data. Accessed from http://www.inversand.com/our-

product/technical-data/greensandplus-100/ on February 1, 2016 

McGivney, W. and S. Kawamura, 2008. Cost Estimating Manual for Water Treatment Facilities. 

RSMeans, 2015. Heavy Construction Cost Data, 29
th

 ed., 2015. 

SEH, 2015. Pilot Study Report, Pilot Study for Filter Media Evaluation. 

 

http://www.inversand.com/our-product/technical-data/greensandplus-100/
http://www.inversand.com/our-product/technical-data/greensandplus-100/


 

 

Figures 

  





!(

!(

!(

!(

!(

Water Tower #4 / Pretreatment

Hydrant

Raw Water
Raw Water

Raw Water

Raw WaterRaw Water

Finished Water

Finished Water

Finished Water

Raw Water

Finished Water

Water Treatment
Plant #4

WELL #18

WELL #19

WELL #20

WELL #22

WELL #21

Le
xin

gto
n A

ve
 N

E

Main St NE

456717

456714
Ba

rr F
oo

ter
: A

rcG
IS 

10
.4, 

20
16

-04
-05

 09
:16

 Fi
le: 

I:\P
roj

ect
s\2

3\0
2\1

03
7\M

ap
s\R

ep
ort

s\F
igu

re 
4-2

 - N
ort

he
ast

 W
ell

 Fi
eld

 Ex
ist

ing
 Sy

ste
m 

an
d F

utu
re 

Im
pro

ve
me

nts
.m

xd
 Us

er:
 KA

C2

NORTHEAST WELL FIELD EXISTING
SYSTEM AND FUTURE IMPROVEMENTS

City of Blaine, MN

FIGURE 4-2

0 350 700

Feet

!;N
DRAFT

!( Existing Well

!( Future Well

12" (Existing)

12" (Future)

16" (Existing)

20" (Existing)

24" (Existing)

24" (Future)

30" (Future)

Future Road

Parcel Boundary

Aerial Imagery: USGS NAIP 2015

!(

!( Water
Treatment
Plant #4

WELL
#18WELL #19

Water Tower #4 / Pretreatment



 

 

Appendix A 

Preliminary Project Schedule 

 



ID Task Name Duration Start Finish

1 Feasability and Pilot Study 70 days Mon 6/6/16 Fri 9/9/16

2 Feasability Study 40 days Mon 6/6/16 Fri 7/29/16

3 Pilot 10 days Mon 8/8/16 Fri 8/19/16

4 Data Analysis and Reporting 15 days Mon 8/22/16 Fri 9/9/16

5 Estimated decision date on media 0 days Fri 9/9/16 Fri 9/9/16

6

7 Preliminary Design 41 days Mon 8/22/16 Mon 10/17/16

8 Preliminary Design 21 days Mon 8/22/16 Mon 9/19/16

9 30% Internal Review 10 days Tue 9/20/16 Mon 10/3/16

10 30% Client Review 10 days Tue 10/4/16 Mon 10/17/16

11

12 Final Design 142 days Tue 10/18/16 Wed 5/3/17